

MULTIBLENDS



RIGID VINYL COMPOUNDS

July 30, 2007

Mr. Carl Anderson
Alum-A-Pole Corporation
1011 Capouse Ave.
Scranton, PA 18509

Dear Carl:

I have enclosed a copy of the test report generated by Precision Testing Laboratories which officially gives the material used to produce the Sun Tamer hat a UPF Label of 50+, the highest rating achievable using test method AATCC 183. You can see in the report that the blockage of UVA and UVB Rays is very nearly 100%. This confirms that there is virtually no transmission of light in this wavelength.

The UPF classification system is as follows:

| <u>UPF Rating</u> | <u>UV Protection</u> | <u>UV Blocked</u> |
|-------------------|----------------------|-------------------|
| 15, 20 | Good Protection | 93.3% to 95.8% |
| 25, 30, 35 | Very Good Protection | 95.9% to 97.4% |
| 40, 45, 50, 50+ | Excellent Protection | >97.5% |

Most outdoor apparel sold designates this UPF rating.

Please call me with any questions or comments.

Respectfully,


Peter J. Vanderpool
Multiblends Inc.

MULTIBLENDS INC.
8082 C.R. 112, FRISCO, TEXAS 75035
TEL. 972-529-9910 • FAX 972-540-1880



PRECISION TESTING LABORATORIES, INC.

313 Hill Avenue, NASHVILLE TN 37210-4711

PHONE 615-254-3401 FAX 615-254-3488

www.precisiontesting.com

Laboratory Report No. 77517
19-Jul-07

Mr. Pete Vanderpool
Multiblends, Inc.
8082 Independence Pkwy.
Frisco, TX 75035

P.O. # n/a

Item: One (1) fabric identified as:

Identification: 1.) PRO-T RIM Sun Tamer Hat

Purpose : UV Protection Factor, AATCC 183

| Test Method | Unit of Measure | Specimen Results |
|--|-----------------|--------------------|
| UV Protection Factor | | |
| AATCC 183 | | |
| <u>Tested from outside to inside of hat material</u> | | <u>As Received</u> |
| | UVA % Block | 99.99 |
| | UVB % Block | 99.98 |
| | Actual UPF | 4,231.30 |
| | UPF Label | 50+ |